

GUIZHOU PANJIANG LONGMENG NEW ENVIRONMENTAL MATERIALS CO., LTD
TONGZHOU INDUSTRIAL PARK, PINGTANG COUNTY, GUIZHOU PROVINCE, PRC

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : RICH MINERAL PAPER
SGS Ref No. : CANHG1716345601
Style / Item No. : RPD 17081401
Manufacture : HENAN GX-TECH CO.,LTD.
Supplier : HENAN GX-TECH CO.,LTD.
Sample Receiving Date : Aug. 16, 2017
Test Performing Date : Aug. 16, 2017 to Aug. 24, 2017
Test Performed : Selected test(s) as requested by applicant
Test Result(s) : For further details, please refer to the following page(s)

Result Summary :

Test Requested

FDA 21 CFR 176.170—Chloroform-soluble extractive residues

Conclusion

PASS

Conclusion : The tested parameters comply with the requirement stated in Food and Drug Administration Regulations.

Remark: This test report is issued based on the modification of original test report (Reference No. XMHL1708005105CW, issued date: Aug. 24, 2017). According to applicant's requirements, following changes are included :

- a. Change of applicant's name.
- b. Change of applicant's address.
- c. Change of Manufacture.
- d. Change of Supplier.

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.



Sharky Xia
Approved Signatory



Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material (claimed by the client)
SN1	CAN17-163456.001	White paper sheet	Paper

FDA 21 CFR 176.170—Chloroform-soluble extractive residues

Test Method : With reference to US FDA 21 CFR 176.170.

Simulant Used	Time	Temperature	Max. Permissible Limit	Result of 001	Comment
Distilled Water	24.0hr(s)	120°F	0.5mg/sq. in	<0.2mg/sq. in	PASS
n-Heptane	0.5hr(s)	70°F	0.5mg/sq. in	<0.2mg/sq. in	PASS
8% Ethanol	24.0hr(s)	120°F	0.5mg/sq. in	<0.2mg/sq. in	PASS
50% Ethanol	24.0hr(s)	120°F	0.5mg/sq. in	<0.2mg/sq. in	PASS

Notes :

mg/inch²= milligram per square inch

Remark : This test was subcontracted to Guangzhou Branch, SGS-CSTC Co., Ltd.



Sample photo(s):



CANHG1716345601

CAN17-163456.001

The testing report/certificate only refers to the sample(s) tested.

End of Report

